
                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

1 

 

Table of Contents 

Executive Summary ................................................................................................................................. 4 

1.0 Background ................................................................................................................................. 5 

1.1 Location ................................................................................................................................... 5 

1.2 Climate .................................................................................................................................... 5 
[...]
in order to fill a fire truck in a shortest period possible, during fire breakdown. 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

16 

 

4.16  Flow Measurement 

Flow measurement devices shall be provided at raw water inlet point to the treatment 

plant, all pumping stations, and outlet from treatment plant to clear water collection 

reservoir, inlet to and outlet from service reservoirs located in different supply areas, 

major connection to respective distinct water supply zones (Supply Zone Water 

Meters) and at all Communal Water Points. 

4.17  Treatment Plant Capacity 

The treatment plant has been designed for the maximum day demand; all chemical 

dosing units will be designed to have minimum two units with 100% standby capacity. 

4.18  Pumping Stations 

The capacity of the pumps has been designed for the maximum day demand. The main 

pumping stations will have a stand-by capacity as follows:- 

a) Station with submersible pump will have a stand-by capacity of 100% 

b) Station with two submersible pumps will have a stand-by capacity of 50%. 

c) Station with three submersible pumps will have a stand-by capacity of 33%. 

d) Station with four or more pumps, the stand-by capacity will be decided on the 

basis of the submersible pump types and amount of water pumped. 

4.19  Water Losses 

Loss factors have been added to the projected demand for Chikwawa Water Supply 

Scheme as follows: 

• Within the pipe work of the reticulation system – 10 % of the water supplied 

from the reservoirs. 

• Within the transmission main to the water treatment works – 5 % of flow in 

main. 

• Within the water treatment works – 5 % of the flow through the works. 

The following allowances have been made for volumetric losses as a result of water 

treatment process and water distribution process. 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

17 

 

            Table5.2: Water Losses Per Component 

INFRASTRUCTURE COMPONENT WATER LOSS (%) 

Treatment Works 5 % of incoming raw water 

Distribution losses 10 % of production water 

Reservoir losses 5% 

The above losses have been added to the projected water demand at the service 

reservoirs.  

4.20 Design Peak Factors 

The following peak factors were assumed: 

Fs (seasonal peak factor)   – 1.1  

Fd (daily peak factor)         – 1.2 

Fh (hourly peak factor)      – 1.3      

           

           

       

5.0 The Proposed Project 
The current situation of Water Supply at Chikwawa Boma is such that there is need to 

upgrade and extend the existing Water Supply infrastructure to meet the ever growing 

demand which is at present suppressed.  

Southern Region Water Board proposes to construct a Water Supply facility that treats 

surface water at Chikwawa Boma.  The proposed project shall have the capacity to 

supply water for the next 20 years from 2018 to 2038.  

5.1 Water Supply Coverage 

The water supply coverage shall be 100% in the areas supplied now and around 80% 

in the areas where the water supply project shall be extended to. 

5.2 Population Projections 

The population figures in Malawi as projected from the results of a population census 

which was done in the year 2008. The 2008 population figure for Chikwawa Boma was 

17137 people. The projected population figure for the next twenty years in 2038 shall 

be 43,052 people.  

                                                  SOUTHERN REGION WATER BOARD 
   

POPULATION PROJECTIONS  

YEAR 
  

2008 2018 2025 2030 2035 2036 2038 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

18 

 

GROWTH RATE 
  

3 3 3 3 3 3 3 

POPULATION 
  

17737 23837 29316 33985 39399 40580 43052 

 

The water supply at Chikwawa under the proposed project shall be targeted to supply 

43,052 people in the project design life year of 2038. 

5.3 Environmental  and Social Impacts 

The Environmental and social Impacts for the project have been considered in the 

studies that have been conducted in the main project the Shire Valley Transformation 

Project. Environmental audits shall be conducted and appropriate interventions shall 

be implemented along with the project to minimize the impacts. 

5.4 Water Demand Criteria 

The water demand design criteria has been adopted from the guidelines from the 

Ministry of Agriculture, Irrigation and Water Development as follows: 

Low Density Areas   100 Litres per capita per day 
Medium Density Areas   75 Litres per Capita per day 
High Density Permanent Areas  50 Litres per capita per Day 
High Density Traditional Areas  30 Litres per capita per Day 
 

5.5 Water Population and Demand Projections 

The Population and Demand projections are shown in the table below:  

                                                  SOUTHERN REGION WATER BOARD 
  

WATER DEMAND PROJECTIONS FOR CHIKWAWA 
  

YEAR   2008 2018 2025 2030 2035 2036 2038 

GROWTH RATE   3 3 3 3 3 3 3 

POPULATION   17737 23837.04 
29316.5

6 
33985.9

3 39399 
40580.9

7 43052 

TRADITIONAL HOUSING AREAS 

POPULATION % 40% 7094.8 9534.818 
11726.6

2 
13594.3

7 15759.6 
16232.3

9 17221 

DEMAND PER CAPITA PER DAY 30L/c/d 212844 286044.5 
351798.

7 
407831.

1 472788 
486971.

7 516628 

HIGH DENSITY PLANNED AREAS 

POPULATION % 30% 5321.1 7151.113 
8794.96

8 
10195.7

8 11819.7 
12174.2

9 12916 

DEMAND PER CAPITA PER DAY 50l/c/d 2660.55 3575.557 
4397.48

4 
5097.88

9 5909.85 
6087.14

6 6458 

MEDIUM DENSITY PLANNED AREAS  

POPULATION % 20% 3547.4 4767.409 
5863.31

2 
6797.18

5 
7879.80

1 
8116.19

5 8610 

DEMAND PER CAPITA PER DAY 75 l/c/d 266055 357555.7 
439748.

4 
509788.

9 590985 
608714.

6 645785 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

19 

 

LOW DENSITY PLANNED AREAS  

POPULATION % 10% 1774 2384 2932 3399 3940 4058 4305 

DEMAND PER CAPITA PER DAY 
100 
l/c/d 177370 238370.4 

293165.
6 

339859.
3 393990 405809.7 430524 

TOTAL DEMAND   658930 885546 
108911

0 
126257

7 
146367

3 1507583 1599395 

PUBLIC DEMAND 20% 131786 177109.2 217822 25252 29273 301517 319879 

UNACCOUNTED FOR WATER 
(L/DAY) 15% 98839 221387 272277 315644 365918 376896 399849 

TOTAL DESIGN DEMAND 
(LITRES/DAY)   889554.9 1284042 

157921
0 

183073
7 

212232
6 2185996 2319123 

DAILY DEMAND (M3/DAY)   890 1284 1579 1831 2122 2186 2319 

Factored Peak demand 
factors (1.3)  

1156 1669 2053 2380 2759 2841 3015 

 

The current water demand projection has been based on the population projection 

and the demand criteria outlined above. The total population has been segmented 

into demand categories that suits the life pattern of the people and the type of 

housing the people have in the town. The population therefore was apportioned to 

the demand categories as can be seen in the table above. The demand was then added 

together and to it was added the estimated public demand which is 20% of the 

domestic demand.  The systems water losses were estimated at 15 % of the total 

demand and have been added to the total demand. 

The year 2038 projected demand for the population at Chikwawa Boma is 3015 cubic 

metres per day. The design demand for the water supply project has been rounded 

off to 3000 cubic metres per day. 

5.6 Water Source 

The Project will source its water from a proposed Irrigation Canal to be constructed 

by the Shire Valley Transformation Project, at Mthumba near Mthumba Community 

Day Secondary School. The water source shall have a pumping station that will be 

pumping water to treatment works that is proposed to be constructed at a high 

ground near Mthumba Community Day Secondary School. 

The intake point on the Canal shall pump the water to treatment plant where there is 

a designed water mixing structure to mix the water and chemical coagulants for 

turbidity removal. The structure has been sized to carry the maximum design flow of 

3000 cubic metres per day for the year 2038. 

5.7 Water Quality 

The water quality is that of Shire River which has no salinity but has high silt content 

especially during the rainy season. The Board uses the water at two of its existing 

water treatment plants of Mangochi and Liwonde and the quality is treatable using 

the normal conventional Water Treatment technologies of sedimentation, 

clarification filtration and chlorination.  



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

20 

 

The water quality parameters used in the design are based on the critical analysis that 

was conducted on the water sample taken at Zalewa. 

The critical analysis for the quality of water from the Shire River is shown shaded in 

the table below.  

 

Parameter Units Shire river 

pH pH value 7.43 

Temp oC 18.9 

EC µs/cm 317 

Turbidity NTU 1.44 

TDS ppm 159 

FC Cfu/100ml 231 

T.hardness ppm 104 

Chlorides ppm 32.99 

T/alkalinity ppm 108 

Carbonates ppm 0 

Bicarbonate ppm 131.76 

Iron ppm ND 

Manganese ppm ND 

Nitrates ppm 4.52±0.12 

Fluoride ppm ND 

Magnesium ppm 8.01±0.12 

Potassium ppm 8.55±0.33 

Sodium ppm 25.64±0.58 

Zinc ppm <0.005 

Lead ppm <0.1 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

21 

 

 

 

 

The 

water  

Abstraction point into the Irrigation Canal shall be at Kapichira Hydropower station on 

the Shire River. The Canal shall extend all the way to Chikwawa Boma where the water 

shall be pumped to a Water Treatment Plant to be constructed at Mthumba CDSS. It 

is expected that some silt load shall be offloaded at Kapichira Dam and some along 

the Canal before being pumped to the Treatment Plant in Chikwawa. 

The treatment chemicals of Aluminium Sulphate, Soda, Algaefloc, Sudfloc and HTH 

Chlorine can effectively treat the water to the required standards. 

5.8 Water Treatment  

The water having being pumped from the intake will be treated at the Water 

Treatment Plant to be constructed at a high ground near Mthumba Community Day 

Secondary School. Below is a schematic presentation of the layout of the treatment 

Plant. The water treatment plant shall be a full conventional water treatment plant 

that shall have the following components: 

 

 

 PUMP STATION 

MIXER 

 

 

 

 

5.8.1 Chemical Dosing and Mixing Structure 

Raw water from the source shall be dosed with aluminium sulphate and soda and then 

mixed in the Chemical dosing and mixing structure of the treatment plant. The sizing 

of the structure shall be as to allow 3,000m3/day. 

Copper ppm <0.02 

Cadmium ppm <0.005 

Aluminium ppm <0.1 

Arsenic ppm <0.02 

 
FLOCCULATOR 

CLARIFIER 

CLARIFIER FILTER 

FILTER 

CLEAR 
WATER 
TANK 

 
ELEVATED 

 TANK 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

22 

 

The Chemical dosing and Mixing Structure has been designed with a 3.0 m3 capacity 

to allow for proper mixing of the chemicals before flocculation takes place in the 

flocculation chamber.  

The water mixing structure has been designed to give detention time of 1.5 minutes 

to allow for proper chemical mixing. 

5.8.2 Flocculation Chamber  

From the mixing Chamber the water passes through a flocculation chamber to 

enhance formation of flocs. 

The chamber consists of a passage 600mm wide which allows the water to pass at low 

velocities and to allow growth of the flocs so that as the water gets to the clarifiers 

the flocs should be heavy enough for easy settling to the bottom of the clarifiers. 

The design has provided for a flocculation chamber of 5.8mx 4.2m with buffer walls 

that provide a 600mm width passage of length 29.4m to allow formation of flocs 

before the water gets into the clarifiers. The schematic drawing of the flocculator is 

given below: 

 

 

 

 

 

The drawing for the flocculator is given in the appendices with elevations and all 

construction details including dimensions and elevations. 

5.8.3 The Clarifiers 

The water from the flocculation chamber shall move to the clarifiers where the 

flocculation and coagulation processes shall take place. Sedimentation of solids shall 

be achieved at this treatment stage. 

The clarifiers shall be flat hopper and upward flow into the decanting troughs. These 

shall be reinforced concrete structures that will achieve very low velocities of water. 

 

 

 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

23 

 

  

 

 

 

 

 

 

Two clarifiers have been provided in the design. Each of the clarifiers has a surface 

area of 6m x 4m and will be working together with the other one. During the cleaning 

of the clarifiers one clarifier shall remain on duty. The clarifiers shall be designed for a 

flow of 3,000 cubic metres per day. The design has provided for two clarifiers each 

with a surface area of 24 m2 and a depth of 6.5 metres. The clarifiers have been 

designed using the following formulae: 

    Detention Time (DT) = Tank Volume/Flow into the Tank 

The designed Clarifiers have allowed a detention time of 3 hours. 

 Surface Overflow Rate (SOR) =  Flow (m3/Day)/Surface Area of Clarifier (m2) 

     =  3000/24 

     =   125m3/day/m2 

 Weir Overflow Rate (WOR) =  Flow (m3/day)/Length of Weir (m) 

     =   3000/48 

     =   62 m3/day/m 

5.8.4 Filtration Process 

Water filtration shall be through rapid gravity sand filters. The filter media shall be 

ordinary sand graded to the required sizes to allow proper filtering capacities and the 

required throughput of the system. 

The Gravity sand filters have been designed basing on the 2038 demand of 

3000m3/day. The system has been designed to have two filters each with a sand bed 

of 4x 3 metres operating at 3000 litres /m3.hr. 

The design for the sand depth in the filter has been calculated using the formula below 

 Q*D3*H/L = Bi *29323 



                   DETAILED DESIGN REPORT PROPOSED CHIKWAWA  WATER SUPPLY PROJECT              January, 
2017 

 

24 

 

 Where Q = Filtration Rate in m3/m2/h 

  D = Sand size in mm 

  H = Terminal headloss in metres 

  L = Depth of sand bed in metres 

Bi = Break through index whose value ranges from .00004 to 0.006 

depending on response to coagulation and degree of 

pretreatment in filter influent. 

5.8.5 Disinfection Stage 

 

The water after filtration shall be disinfected by the dosing of HTH Chlorine to make it 

fit for consumption. The chemical dosing system shall have chemical mixers and 

mixing troughs. The mixed chemical solution shall be pumped into the treated water 

through chemical dosing pumps one duty and one stand by. 

The chemical dosing pumps characteristic duty points shall be at a pressure of 16 bars 

pumping at a variable rate of 0 to 20 ppm. The pumping head shall be a maximum of 

8 metres. 

The design has provided for a well ventilated chemical store room for safe keeping of 

the chemicals which include aluminium Sulphate, soda and HTH chlorine. 

There shall be a separate room to house the chemical dosing operations that has been 

designed to provide health and safety safeguards against chemical and mechanical 

hazards. 

5.8.6 Clear Water Tank 

The treatment plant shall be provided with a clear water tank which shall store the 

treated water to allow for the even mixing of the water before the water is distributed 

to the consumers through the distribution network. 

The water supply distribution network needs an additional water storage tank of 

capacity 120m3 to increase supply capacity of the system. 

5.8.7 Pumping Station 

After treatment the water shall be pumped into an Elevated Tank at the Treatment 

Plant. The Pumping Station is designed to pump water from the Clear Water Tank to 